
1 
 

A review on the present situation of wastewater treatment in 

textile industry with membrane bioreactor and moving bed 

biofilm reactor 

Xuefei Yang  

Institute of Textile Research and Industrial Cooperation of Terrassa (INTEXTER), 

Universitat Politècnica de Catalunya-BarcelonaTech (UPC), C/Colom 15, Terrassa 

08222, Spain 

937398260, xuefeiyang@hotmail.com 

Martí Crespi 

Institute of Textile Research and Industrial Cooperation of Terrassa (INTEXTER), 

Universitat Politècnica de Catalunya-BarcelonaTech (UPC), C/Colom 15, Terrassa 

08222, Spain 

937398247, crespi@etp.upc.edu 

Victor López-Grimau 

Institute of Textile Research and Industrial Cooperation of Terrassa (INTEXTER), 
[...]
Schoeberl et al. [6] studied a submerged MBR under different operational conditions for treating dye 

wastewater. They observed that suction time was the most important factor to membrane fouling 

ability followed by aeration intensity and backflush time. The results of their study showed that COD and 

color removal of textile wastewater was 89–94% and 65–91%, respectively. Similar observation was 

made by Brik et al. [7]. In their study, MBR reduced 74–90% of COD and 46–98.5% of color at 525 nm. 

They noted that the main mechanism of color removal was adsorption of dye molecules onto biomass. 

Therefore, the sludge growth was important to maintain a maximum color removal efficiency. Chamam 

et al. [8] made a comparison of treating textile effluent by bio-sorption and membrane bioreactor. The 

iffluent in this study carried Cassulfon CMR which is a sulphuric textile dye mainly used to color “jeans” 

and the results confirmed the very high MBR potential to treat textile wasterwater with this type of dye. 

During operations, the organic load was increased from 0.33 to 1.33 kg m-3 /d-1 and the permeate 

quality was always free of suspended solids or turbidity. In the same year, You et al. [9] compared the 

performance of MBR and sequencing batch reactor (SBR) for dyeing wastewater treatment in Taiwan. 

The removal efficiencies of the MBR system for color, COD, BOD, and SS were 54, 79, 99 and 100%, 

respectively, all higher than the corresponding parameters of the SBR process. Futhermore, they 

observed that 79.6% of the total isolates belong to the genus Microbacterium and might be responsible 

for the textile dye degradation. The Paenibacillus azoreducens and Bacillus sp., are aslo identified as 

being the predominant type of textile dye degradation bacteria in the MBR sludge. A submerged hollow 

fiber aerobic MBR was studied by Huang et al. [10] showing that the system was capable to treat dyeing 

wastewater up to 400 L/d and the removal ratio of COD reached 90% and 60-75% for color removal. 

Yigit et al. [11] investigated a pilot-scale aerobic MBR system for the treatment of textile wastewater 



5 
 

from wet processes of a denim producing industry. Very high removal efficiencies were obtained for 

various parameters (COD, color, TSS, turbidity) and the treated wastewater had high potential for reuse 

in the textile industry. They observed that the working behavier of MBR system was not adversely 

affected by the changes in the influent characteristics, food/microorganism ratio, organic loading rate 

and specific substrate utilization rate. 

Salazar and Martí [12] evaluated the kinetic coefficients using aerobic external MBR and AS treating 

textile wastewater. Both systems worked under the similar conditions. The kinetic constants for MBR’s 

biomass founding in the pilot plant, were yield coefficient (Y) = 0.39 mg MLSS/mg TOC·d, endogenous 

decay coefficient kd = 0.01 d-1, maximum specific substrate utilization rate (k) = 0.47 d-1 and the half-

velocity constant (Ks) = 584 mg TOC/L. As for AS, biomass in pilot plant were Y = 0.67 mg MLSS/ mg 

TOC·d, kd = 0.03 d-1, k = 0.09 d-1 and Ks = 108 mg TOC/L. These results can show that the MBR process is 

more attractive to treat textile wastewater than the CAS process, due to the less production of sludge, 

accepting high organic concentrations and higher substrate utilization rate. Salazar et al. [13] made 

another comparative study between aerobic MBR and AS treating in the same year. The results showed 

that the rate of reduction of COD was 89-92% with MBR while 54-70% with AS and the color removal 

rate was 72-73% with MBR (UF) and only 28% with AS. Konsowa et al. [14] carried out a study of the 

efficiency of aerobic submerged MBR (MF membrane) treating textile wastewater with direct fast red 

dye-CI 81. They observed that with the increase of HRT, the removal rate of COD and dye were 

improved. At 48 h of HRT, dye removal efficiency was achieved to 95%. The research of Saha et al. [15] 

studied the first case of MBR applied in textile wastewater treatment in Bangladesh. MBR system 

performed better than the CAS system with a removal rate of COD 90% and BOD 80%, respectively. 

Friha et al. [16] reported the performance of aerobic MBR in treating raw textile wastewater and the 

efficiency of the MBR in reducing cytotoxicity. High removal efficiencies were achieved in COD (98%), 

color(100%) and SS (100%) and the cytotoxicity was significantly reduced by MBR when operating at HRT 

of 2 days. The results of aerobic MBRs applied in textile wastewater treatment are summarized in Table 

2.  



6 
 

MBR type Sample Influent COD (mg/L) COD removal (%) Color removal (%) HRT(d) MLSS(g/L) 

 

Flux  References 

Aerobic MBR Dyehouse wastewater 1606 -2997 89 - 94 65 - 91 2.9 - 5 4 80  m3/d [6] 

Aerobic 

External MBR 

Wastewater from a 

polyester finishing factory 
1380 - 6033 76 - 90 46 - 98.5 0.7 – 2.9 5 

18 – 30 

L/m2h 
[7] 

Aerobic MBR Textile wastewater - 79 54 - - - [9] 

Aerobic MBR Dyeing wastewater 600 - 1200 > 90 60 - 75 6 – 22.5 h 9 - 11 2 – 8 L/m2h [10] 

Aerobic MBR Denim producing textile 

wastewater 
686 - 2278 97 > 97 14 h 13.9 - 17 380 – 1500 

L/d 
[11] 

         

Aerobic MBR Texilte wastewater 1500 89 - 92 
70 (MF membrane) 

72 – 73 (UF 

membrane) 

9 0.84 3.5 L/m2h [13] 

Aerobic MBR 
Textile wastewater with 

direct fast red dye-CI 81 
2000 - 2500 87.7 - 96.3 - 4 – 48 h 3 - 12 

60 – 100 

L/m2h  
[14] 

Aerobic MBR Textile mill 1800 - 2500 90 - 177 h 1.3 2 – 7 L/m2h [15] 

Aerobic MBR Textile wastewater 1463-3089 >90 78 - 100 1- 3 10 2 – 7 L/m2h [16] 

Table 2. Results of aerobic MBRs applied in textile wastewater treatment



7 
 

The review on previous studies of aerobic MBRs applied in textile wastewater treatment informed that 

the aerobic MBR technology is able to treat textile wastewaters with various characteristics. MBR 

system is resistant to changing loading rates and efficient COD removal occurs even at high loading 

rates. The results of these research projects showed that aerobic MBRs are effective in COD and color 

removal with a value range of 76-96.3% and 46-98.5%, respectively. The value ranges obtained by this 

review are similar to those observed by Jegatheesan et al. [2].  

Application of anaerobic MBRs 

In recent years, anaerobic digestion has been widely applied for industrial wastewater treatment. The 

anaerobic MBR process improves the reliability of treatingindustrial wastewater by: a) Maintain the 

retention of biomass and maximum biogas production; b) Separate the solids retention time from the 

hydraulic retention time to improve biological performance; c) Save energy, as no aeration process is 

needed. Ivanovic and Leiknes [17] reported that anaerobic MBR had high total nitrogen and total 

phosphorus removal efficiency and generated smaller floc sizes and higher microbial activity in anoxic 

and anaerobic zones.  Lin et al. [18] noted in their review study that the most popular application of 

AnMBR in industrial wastewater treatment appeared in food industrial wastewater treatment. The 

treatment of textile wastewater using AnMBR has been reported only once before the year 2013. In this 

study [19], a submerged anaerobic MBR (SAMBR) combined with powdered activated carbon (PAC) and 

another without PAC were applied in textile wastewater treatment. The SAMBR in the presence of PAC 

obtained the median removal efficiency of COD (90%) and color (94%) whereas for SAMBR in the 

absence of PAC the removal efficiency of COD and color was 79% and 86%, respectively. 

Application of MBR combining other advanced treatment technologies 

 Improving treatment efficiency 

The use of anaerobic MBRs for industrial wastewater treatment were very limited. More often, the 

combining of anaerobic unit and aerobic MBR were applied. Fan et al. [20] studied a treatment system 

for dye wastewater from a woolen mill. It was composed with an anaerobic tank and an aerobic MBR 

unit. The average removal of COD, BOD, color and turbidity was 82%, 96%, 71%, 99%, respectively. They 

also made a comparative test of decoloration between A/O MBR and MBR without anaerobic unit and 

found that A/O with an anaerobic biological unit had lower value of color in the effluent. Zheng et al. 

[21] reported the performance of a pilot-scale anoxic tank followed by a MBR on treating wastewater of 

Beijing Woolen Mill with the initial concentration range 179-358 mg/L of COD. The quality of treated 

water was excellent and met with the reuse water standard with the similar removal rate of the 

previous study. The study of Chung et al. [22] dedicated in getting a better insight of 

denitrification/nitrification MBR process and optimum operational conditions to treat tannery 

wastewater with high organic and nitrogen contents. Two experimental units, oxic MBR and anoxic/oxic 

MBR were operated. The results showed that anoxic/oxic MBR (COD removal rate 91.9%) outperformed 

oxic MBR (COD removal rate 81.5%) in removal efficiency of various parameters and in terms of nitrogen 

control. Zheng and Liu [23] carried out a study of a combined process of an anaerobic reactor and a 

MBR. The results showed that the removal rates of COD, BOD5, color and turbidity were 80.3%, 95%, 

59% and 99.3%, respectively. In the study of You and Teng [24], an anaerobic SBR plus Aerobic MBR was 

tested for dyeing wastewater treatment containing an azo dye, Reactive Black 5. Nearly 92.3 and 5.2% 

of COD removal and 74.6 and 9.1% of true color removal was achieved using the anaerobic SBR and the 

aerobic MBR respectively. The process showed excellent true color removal performance in the 

anaerobic part. Another study [25] evaluated the treatability of textile wastewaters in a bench-scale 

experimental system including an anaerobic biofilter, an anoxic reactor and an aerobic MBR followed by 

a NF membrane. The results showed a good COD (90-95%) removal in the MBR system because of the 



8 
 

presence of the anaerobic biofilter and an effective color removal (70%) was obtained. Moreover, salt 

was also separated from effluent by the NF membrane, which allowed the reuse of effluent in the textile 

industry. Jager et al. [26] analyzed a pilot-scale dual-stage MBR (dsMBR) which was consisted of two 

phases: the side-stream UF-dsMBR followed by NF and RO. During the study the UF-dsMBR treatment 

system and RO polishing step showed average overall COD removals of 75 and 90.1%, and color 

removals of 28.6 and 97.2%, respectively. They had similar results in a study carried out in 2014 [27]. 

Tian et al. [28] carried out a study of the performance of hybrid anoxic/oxic MBR in simultaneous 

organic carbon and nitrogen removal from fiber wastewater. The results showed that the average 

removal efficiency of COD, NH4+–N and TN in the hybrid A/O MBR could reach 56.5, 86.6 and 45.9 % 

when HRT exceeded 37 hours. After supplementing alkalinity, the removal efficiency of NH4+–N and TN 

reached 86.9% and 60.5%, respectively. These studies demonstrated that the anaerobic unit in MBR 

system could improve the biodegradability of the wastewater and made color of the effluent lower than 

that of effluent from the MBR system without anaerobic unit. 

Brik et al. [29] tested three oxidation treatments to improve the efficiency of color removal of MBR: 

ozonation, chlorination and hydrogen peroxide oxidation. The result showed that ozonation was the 

most efficiency method because by using only 38 mg/L within 20 minutes, it was possible to achieve the 

reuse recommendation with a satisfactory color removal of 93%. Yurtsever et al. [30] studied for the 

first time the performance of sulfate-reducing anaerobic and sulfide-oxidizing aerobic MBRs for 

treatment of synthetic textile wastewater. In this study, the COD/sulfate ratio ranged between 0.8 and 

1.0 for compete COD and sulfate removal. The total COD removal rate was around 94% and almost 

complete decolorization was obtained in anaerobic MBR. Feng et al. [31] investigated the performance 

of MBR combined with Fenton oxidation for the treatment of dyeing wastewater. They used ferrous 

sulphate (FeSO4·7H2O), H2O2 (30%, W/W) and deithylene glycol (DEG) as reagents for Fenton oxidation 

process. The results showed that the removal of TOC and color was 88% and 90%, respectively. Hybrid 

system oxidation-MBR also resulted excellent performance in color removal for textile wastewater 

treatment according to the studies above. 

Qin et al. [32] studied enhanced MBR by internal micro-electrolysis (IE) for the degradation of 

anthraquinone dye wastewater. For comparison, a hybrid system MBR with iron ions fed (HMBR) and a 

control MBR （CMBR） were operated in parallel. The purpose of this study is to investigate the impact 

of iron released from IE process on sludge floc characteristics and membrane permeability. The results 

obtained showed that the iron had important effects on the structure and property of the flocs which is 

beneficial for TN removal.  

Hai et al. [33] investigated the removal performance of two dyes (Poly S119 and Acid Orange II) in a 

membrane-coupled fungi reactor with/without PAC adsorption. They obtained excellent decoloration of 

both dyes with the PAC adsorption. Another research of Hai et al. [34] studied the key factors for fungal 

decolorization in MBR under non-sterile environment. The MBR obtained a 93% removal efficiency of 

azo dye (Acid Orange II). Results demonstrated the adverse effect of bacterial contamination on fungal 

activity. Acikgoz et al. [35] investigated the reactive dye removal ability of mixed filamentous fungal 

strains (R. arrhizus and A. versicolor) with submerged MBR in non-sterile conditions. They had the 

conclusion of using mixed fungal strains in the MBR system is efficient for removing reactive dyes with 

the removal efficiency of color and COD were 90.71% and 90%, respectively. 

 Membrane fouling control 

Sun et al. [36] studied the performance of an anaerobic-anoxic-aerobic (A2O) MBR at removing organic 

compounds and nitrogen for treatment of textile wastewater. After the gas chromatograph mass 

spectrometer analysis, they found that only 20 kinds of refractory organic compounds were detected in 



9 
 

the effluent while there were 121 types of organic compounds in the wastewater. They found that 

bacterial foulants were significant contributors to membrane fouling by scanning electron microscopy 

analysis. The bridge between foulants and inorganic compounds enhanced the formation of gel layer 

and caused membrane fouling. The chemical cleaning method using a combination of acids and oxidizing 

agents is recommended in their paper for fouled membrane caused by organic foulants and inorganic 

compounds. In the study of Yurtsever et al. [30], they found that the membrane fouling and TMP 

increase is not only due to accumulation of organic foulants on the membrane surface, inorganics  

bridge organic molecules or precipitate on  or into membrane. They observed that   S, Al, Ca, Fe and Cu 

were distributed and contributed to inorganic fouling together.  

In the study of MBR with internal micro-electrolysis (IE) treating dye wastewater by Qin et al. [32], they 

found that the enhancement of settleability and compactability of flocs helped to control the membrane 

fouling and bound EPS effectively enhanced the bioflocculation of small particles in order to alleviate 

membrane biofouling. 

In a study carried out by Yan et al. [37] a pilot-scale hybrid coagulation-MBR was investigated for textile 

wastewater treatment. Poly-aluminum chloride (PACL) was used in the process. The hybrid system 

achieved much higher organic matter removal than that of MBR which alleviated membrane fouling. 

They also proved this conclusion in another study of 2012 that coagulation with PACL in MBR decreased 